
CODEN:LUTEDX/(TEIE-5248)/1-102/(2007)



Department of Industrial Electrical 
Engineering and Automation

Faculty of Engineering 

City of Malmö
Sjölunda and Klagshamn WWTPs

Malmö Water and Wastewater 
Works

Energy Conservation in 
Wastewater Treatment Operation
– a Case Study at Sjölunda and Klagshamn WWTPs

Joakim Rydh
Ann Åkesson

Supervisors: Dr Ulf Jeppsson
Dr Christian Rosén

Examinor: Dr Gunnar Lindstedt

September 2007

 



Abstract

Energy conservation  is   a  hot   topic  in  Swedish 
wastewater   treatment   operation   today.   The 
Swedish   Water   &   Wastewater   Association 
predicts   a   10   %   energy   saving   potential   in 
wastewater   treatment   and   German   studies 
[...]
forces. Pressing means that the sludge passes through a mechanical press, 
which applies a force that compresses the sludge and forces the water to 
separate from the solids. The excess water is returned to the wastewater 
treatment process (Kommunförbundet, 1996).

3.4.4 Sludge disposal
The dewatered sludge has to be taken care of somehow. It contains high 
levels of nutrients, e.g. nitrogen and phosphorus, and can be used as an 
agricultural fertilizer. Unfortunately, the sludge may also contain toxins 
and heavy metals which lead to divided opinions about its use in farming. 
The sludge can also be deposited, incinerated or used as landfill.

18



 3 Introduction to wastewater treatment

3.4.5 Reject water treatment
At some plants  the water   separated  in   the dewatering stage  is   treated 
separately  before  it   is   returned  to   the  process. This  is  normally  done 
because the water has very high levels of ammonia, as well as a somewhat 
higher temperature. This makes the process more efficient than it would 
have been if the water had been led back into the plant. At these high 
concentrations,   there   are   a   large   number   of   more   efficient   treatment 
methods that cannot be used at the much lower concentration of ammonia 
in the influent wastewater. 

19



 4 Processes at Sjölunda and Klagshamn WWTPs

4 Processes at Sjölunda and 
Klagshamn WWTPs

There are many different ways to treat wastewater 
with   regard   to   stages   used   in   the   plant.   This 
greatly   depends   on   the   amount   and   the 
composition  of   the  wastewater   that   reaches  the 
WWTP   as   well   as   the   limits   of   the   allowed 
amount of pollutants that may be released into the 
recipient.

The goal of this chapter is to describe the current 
setup   of   the   different   stages   utilised   for 
wastewater   treatment  at   both   Sjölunda   WWTP 
and Klagshamn WWTP in the order that they are 
connected, following the route of the wastewater 
through the WWTP, as well as an estimate of the 
installed power and the energy utilisation in the 
different stages.

4.1 Sjölunda WWTP
Sjölunda is the larger one of the two WWTPs connected to the city of 
Malmö’s  wastewater  system. Sjölunda  is  situated on  the north side of 
Malmö on the shore of Öresund that separates Sweden and Denmark.

The number of persons connected to Sjölunda amounted to 286 000 actual 
persons   in   2005,   which   recalculated   to   person   equivalents   (p.e.), 
corresponds to about 284 000 p.e. based on BOD7 load. The influent flow 
rate to Sjölunda was 100 000 m3/d on an average during 2005, peaking at 
257 000 m3/d   (Environmental  Report  Sjölunda,  2005). These numbers 
means that Sjöunda is a large wastewater treatment facility, one of the 
largest in Sweden.

It is worth noting that the excess heat in the outgoing water is utilized by 
heating part of Malmö through the district heating system.

20



 4 Processes at Sjölunda and Klagshamn WWTPs

Below,  in Figure 4.1  is a schematic picture of  the process at Sjölunda 
WWTP. A larger version of the same picture can be found i Appendix C.

4.1.1 Flow equalization
The   flow   equalisation   pumps   are   the   first   stage   in   the   wastewater 
treatment at Sjölunda. The wastewater arrives at the plant by means of 
pipes   leading   from   pumping   stations   located   around   Malmö.   The 
wastewater can flow into the plant on its own, but the pumps are used to 
reduce the peaks in the flow rate to the plant to ensure a smoother and 
more stable process and less regulation in the rest of the treatment stages.

4.1.2 Screens
There are four parallel screens that remove all material larger than 3mm. 
The height of the wastewater is measured on both sides of the screen to 
determine the amount of material caught, and when the difference is large 
enough the screen automatically moves a new clean section of the screen 
into position. The material that gets caught in the screen are removed and 
dewatered before it is transported to a waste incineration facility.

4.1.3 Grit removal and primary sedimentation
After passing through the screens, the wastewater is routed to one of the 
four   parallel   aerated   sand   traps   where   sand   and   heavy   particles   are 

21

       Figure 4.1 The wastewater treatment process at Sjölunda WWTP



 4 Processes at Sjölunda and Klagshamn WWTPs

removed. The aeration reduces the risk of the production of foul smelling 
hydrogen   sulphide.   The   sand   and   particles   are   taken   to   the   sand 
dewatering and cleaning where the organic material is removed.   Ferric 
phosphate  is added to the wastewater  in the sand traps to increase the 
amount of phosphorus removed in the eight primary settling basins where 
the wastewater is led next. The larger organic material as well as the flocs 
of phosphorus created by the added ferric phosphate settle on the bottom, 
and is then gathered and transported to the sludge thickening stage.

4.1.4 Activated sludge
The activated sludge process at Sjölunda  is  composed of  four parallel 
sections called G1­G4. G1­G3 are equal in size and flow rate, and G4, 
which is newly built, handle the same flow rate as G1­G3 combined.

All the basins in the four activated sludge sections use the same basic 
configuration with a long basin divided into three parts. In the first part of 
each line, the influent wastewater is mixed with sludge from the last part 
of the process. This section can be mixed by the use of electric mixers if 
the process requires it. The second part is aerated with blowers to ensure 
that the oxygen levels are sufficient for the micro organisms in the sludge. 
This is the single most energy consuming stage in the entire plant. The last 
part of the process is the secondary settling tank where the sludge settles 
to the bottom. The sludge is then collected and most of it is returned to the 
start of the process. As this process converts the incoming waste into more 
sludge than is needed, a small amount of it is removed from the cycle and 
pumped to the sludge treatment.

4.1.5 Trickling filters
Trickling   filters   are   used   at   Sjölunda   for   the   purpose   of   removing 
ammonia  from  the  wastewater   and converting  it   to  nitrate. Oxygen  is 
supplied through hatches in the bottom of the structure. The wastewater is 
recirculated through the filters to ensure a high load on the filters and thus 
an appropriate thickness of the biofilm.

4.1.6 Denitrification
After   the   nitrification   of   the   ammonia   in   the   trickling   filters   the 
wastewater   is   pumped   to   the   denitrification  stage.   The   denitrification 

22



 4 Processes at Sjölunda and Klagshamn WWTPs

bacteria are attached to a special plastic material that is kept suspended in 
the wastewater by means of mixers. As the bacteria convert nitrate into 
nitrogen gas they consume carbon which they acquire from an external 
carbon source, usually methanol or ethanol. By adding a carbon source, 
chemical energy is added, but as this work focuses on electrical energy 
this is not included in the calculations of the energy consumption. The 
pumps used for  the carbon source addition are controlled continuously 
based on nitrate sensors.

4.1.7 Flotation
Before the wastewater leaves the plant it is led through a final stage for 
extra flock removal. The flocs are scraped of and transported to the sludge 
thickening basin together with the particles that are too large to rise to the 
surface and settle on the bottom of the basin.

4.1.8 Sludge thickening
The sludge from the primary sedimentation, the waste activated sludge 
and   the   sludge   from   the   flotation   are   pumped   to   one   of   the   three 
gravitation thickener basins. These consist of three meter deep circular 
basins with a scraper at the bottom that collects the sludge. In the event 
that the water content in the sludge after the gravitation thickening is too 
large, a mechanical screening press that presses more water out of the 
sludge is used to lower the water content in the sludge to the desired level.

4.1.9 Anaerobic digestion
The sludge from the thickeners is pumped to the digesters through a heat 
exchanger   that  preheats  the   incoming  sludge  using  the  heat   from  the 
already digested sludge. Inside the chambers the sludge is kept at 35ºC to 
ensure a stable climate for the micro organisms. This process produces 
methane gas, which is stored in two gas bells. The gas is then used in two 
gas engines for electricity production or in a gas furnace to produce heat 
for the district heating system.

4.1.10 Dewatering
The sludge from the anaerobic digestion is stored in  tanks before  it   is 
pumped to the centrifuges. In the centrifuges the sludge is mixed with 
polymers  to  increase  the separation of water and solids. The resulting 

23



 4 Processes at Sjölunda and Klagshamn WWTPs

stabilized   dewatered   sludge   is   used   in   agricultural   processes   or   for 
different constructional purposes, such as landfill.

4.1.11 Reject water treatment
The water that is separated from the sludge in  the dewatering stage is 
treated in a Sequencing Batch Reactor (SBR) before it is returned to the 
inlet  of  the plant. An SBR works  in  sequences. First   it   is   filled,  then 
comes the nitrification stage, then the denitrification stage and last, the 
sedimentation stage. The sequence is then repeated (Kemira, 2003).

24



 4 Processes at Sjölunda and Klagshamn WWTPs

4.2 Klagshamn WWTP
Klagshamn is the smaller WWTP that services Malmö with wastewater 
treatment. It should be noted that it is still a medium to large WWTP by 
Swedish standards. It is located south of Malmö along the coast.

The number of persons connected to Klagshamn amounts to 90 000 p.e 
which is equivalent to an average load of 4.4 ton BOD7/d. The average 
inflow  is  16 300 m3/d  with  a  peak at  44 000 m3/d  during heavy  rain 
(Environmental Report Klagshamn, 2005).

In Figure 4.2, a schematic picture of the process at Klagshamn WWTP is 
shown. A larger version of the same picture can be found i Appendix D.

4.2.1 Inlet pumps
The wastewater arriving at Klagshamn is lifted 9.4 m by the inlet pumps 
into the plant. One of the pumps run all the time and the other two can be 
started if the influent flow rate is large. The pipe leading the wastewater to 
Klagshamn is used as a temporary storage magazine to reduce peaks in 
the flow rate to the plant.

25

     Figure 4.2 The wastewater treatment process at Klagshamn WWTP



 4 Processes at Sjölunda and Klagshamn WWTPs

4.2.2 Screens
When the wastewater has entered the plant it passes through one of three 
screens, one with a width of 2 mm and two with a width of 3 mm. If the 
incoming  flow  rate   exceeds  the   limit   of   the   three   screens  the   excess 
wastewater  is bypassed through an extra screen. The removed waste  is 
washed and dewatered in a screening press before it is transported to at 
waste incineration facility. The wastewater from the screening press is led 
back to the inlet of the plant.

4.2.3 Grit removal and primary sedimentation
After the screens the wastewater flows to the two aerated sand traps. The 
settled material is transported to the sand dewatering, and the material 
floating on the surface is gathered and moved to the sludge treatment. The 
wastewater   is   led   to   the   four   primary   sedimentation   basins   and   iron 
chloride is added to increase the amount of phosphorus that settles. The 
amount of iron chloride added is based on the influent flow rate to the 
sand traps.

4.2.4 Activated sludge
The activated sludge process consists of two parallel basins divided into 
nine sections each. The process is run so that, parallel with the removal of 
organic   material   through   consumption   by   micro   organisms,   both 
nitrification and denitrification can take place depending on the amount of 
ammonia   in   the   influent.  All  nine   sections   can be   run   as   aerobic   or 
anaerobic   reactors   with   mixing   depending   on   the   desired   amount   of 
nitrification. A separate carbon source can be added to any of the sections.

The wastewater is pumped to the eight secondary sedimentation basins 
where the produced sludge from the activated sludge process is allowed to 
settle and is captured by chain scrapers and pumped back to the inlet of 
the activated sludge basins. Some of the sludge is removed from the cycle 
and is pumped to the sludge thickeners.

4.2.5 Denitrification
The wastewater from the secondary sedimentation is denitrified by means 
of bacteria growing on a suspended plastic material. To prevent the plastic 
material from leaving the reactor the wastewater passes a grid on its way 

26



 4 Processes at Sjölunda and Klagshamn WWTPs

out. The grid is kept clean by the motion of the mixers, but it can be 
cleaned with the use of a blower if clogging becomes a problem. It is 
possible to add an external carbon source if the carbon in the wastewater 
is   insufficient   for   a   satisfactory  denitrification  capacity.  By doing   so, 
chemical energy is added to the process, but this is not covered in this 
thesis.

4.2.6 Filters
The   final   stage   in   the   wastewater   treatment   process   consists   of   five 
parallel  filters   containing   sand  of   two   different   sizes.   The   filters   are 
cleaned by a combination of water and air at certain  time intervals or 
when the pressure difference across the filter reaches a preset value. The 
wastewater used when cleaning a filter is returned to the inlet of the plant. 
If extra phosphorus removal is desired chemicals can be added at the filter 
inlet.

4.2.7 Sludge thickening
The waste sludge from the different processes in the plant is transported to 
one of the gravitational thickeners. These increase the amount of solids in 
the sludge from about  1 % to 2 %. The effluent wastewater  from the 
thickeners are led back and mixed with the influent to the plant.

4.2.8 Anaerobic digestion
The thickened sludge is pumped to one of the two anaerobic digestion 
chambers. The gas produced is stored in a gas bell and then used to power 
two furnaces which produce heat for the sludge going into the digestion 
chambers and for heating of the plant’s buildings. Excess heat is sold to a 
nearby greenhouse.

4.2.9 Dewatering
The digested sludge is further thickened in another gravitational thickener 
before it is dewatered in a centrifuge. A polymer is added to increase the 
amount of water that is removed. The dewatered sludge is stored for later 
use as landfill or in agricultural soil production.

27



 5 Energy in wastewater treatment

5 Energy in wastewater 
treatment

Wastewater   treatment   is   a   costly   business with 
regard   to   energy.   Swedish   WWTPs   consume 
about  0.6 TWh of electrical energy during one 
year,   which   equals   about   0.4   %   of   the   total 
electrical energy consumption in Sweden during 
the   same   amount   of   time.   At   a   rate   of   0.75 
kr/kWh, 0.6 TWh, would correspond  to  a   total 
cost   of   450   millions   SEK,   if   all   energy   was 
bought (Kjellén and Andersson, 2002).  

In   today’s   society   it   is   of   vital,   environmental 
interest, as well as of economic, that the energy 
consumption is minimized. Energy efficiency in 
wastewater management is of current interest in 
Sweden and the Swedish Water and Wastewater 
Association, SWWA, has an ongoing project on 

this topic, called “Energiprojektet” (the Energy project). According to this 
project,  there  is,  approximately,  a 10 % energy saving potential  in  the 
Swedish wastewater industry (Svenskt Vatten, 2007). 

5.1 Energy consumers
A common WWTP has a   lot  of  small  electric  motors which  together 
represent only a small part of the total consumption and a few big electric 
motors that are responsible for the rest of the consumption. The blowers, 